
 



NOTE: THE VIBRATION BOX COVER IS WELDED ON THE BASE PLATE, CAN'T BE SUPPLIED SEPARATELY. 

VIBRATION BOX ASSY INCLUDING ITEM NO.1,62-69,72-76,ITEM NO.1,62-69,72-76 CAN SUPPLIED 

SEPARATELY. 

MS50 PARTS LIST 1 
ITEM 

NO. 
PART NO. DESCRIPTION QTY 

1 Z500100001-A BASE PLATE WITH VIBRATION BOX COVE 1 

2 Z500100002 VIBRATION DAMPER 4 

3 T95-1985-10 WASHER 10 4 

4 T93-1987-10 SPRING WASHER 10 4 

5 T41-1986-M10 NUT M10 4 

9 Z500100003 ENGINE NUT 1 

10 Z500100004 ENGINE NUT 1 

13 Z500100005-A BRACKET 1 

14 T5782-1986-M4X25 BOLT M4X25 2 

15 Z500100006-A VIBRATION MOUNT 1 

16 T6170-1986-M4 NUT M4 2 

17 T41-1986-M10 NUT M10 2 

18 T95-1985-10 WASHER 10 2 

19 Z500100007 VIBRATION DAMPER 2 

20 T5782-1986-M8X90 BOLT M8X90 1 

21 T41-1986-M8 NUT M8 1 

22 T93-1987-8 SPRING WASHER 8 1 

23 Z500100008 ENGINE MOUNTING PLATE 1 

24 T5782-1986-M8X15 BOLT M8X15 1 

25 T93-1987-8 SPRING WASHER 8 1 

26 T95-1985-8 WASHER 8 1 

27 T5782-1986-M8X25 BOLT M8X25 1 

28 Z500100009 LIFTING HOOK 1 

29 T95-1985-8 WASHER 8 2 

30 T93-1987-8 SPRING WASHER 8 2 

31 T41-1986-M8 NUT M8 2 

32 Z500100010 INSIDE BELT COVER 1 

33 011544 V-BELT 1 

34 Z500100011 BELT COVER 1 



35 T95-1985-8 WASHER 8 1 

36 T93-1987-8 SPRING WASHER 8 1 

37 T5782-1986-M8X15 BOLT M8X15 1 

38 Z500100012 CHINESE PETROL ENGINE 1 

39 T5782-1986-M8X50 BOLT M8X50 4 

40 T93-1987-8 SPRING WASHER 8 4 

41 T95-1985-8 WASHER 8 4 

42 Z500100013 PULLEY ASSY. 1 

43 T5287-1985-8 WASHER 8 1 

44 T5782-1986-M8X25 BOLT M8X25 1 

45 T5782-1986-M8X20 BOLT M8X20 2 

46 T5287-1985-8 WASHER 8 2 

47 T93-1987-8 SPRING WASHER 8 2 

48 Z500100014 WHEEL 2 

49 Z500100015 WHEEL SHAFT 1 

50 Z500100016 SPINDLE 1 

51 T894.2-1986-13 RETAINING RING 13 2 

52 T5782-1986-M12X6 BOLT M12X60 2 

53 T93-1987-12 SPRING WASHER 12 2 

54 T95-1985-12 WASHER 12 2 

55 Z500100017 RUBBER MOUNT 2 

56 Z500100018 COLLAR 2 

57 Z500100019 HANDLE-DOWN 1 

58 T5782-1986-M10X3 BOLT M10X35 2 

59 T41-1986-M10 NUT M10 2 

60 Z500100020 KNOB 2 

61 Z500100021 HANDLE-UPPER 1 

77 Z500100028 KEY 1 

 


